
Parts list for CPL-ACW25C (XQB25-208G)
No. Parts Name 零件名称 Code Material/Spec Qty. Remark

1 Handle 抓手 G308-101 ABS 1
2 Top lid 盖板 G308-102 ABS 1
3 Safety label 警示标贴 G608-207 PET 1
4 Panel sticker 电脑板塑贴 G208-103 PVC 1
5 Adorning bar 装饰条 G308-104 ABS 1
6 Top frame 面架 G308-105 ABS 1

G308-119 Only down drain
G308-119P Only up drain

8 Defendable board 防护板 G308-121 PP 1
G318-113 Only down drain

G318-113P Only up drain
10 Air trap hose 压力管 G328-114 PVC 1
11 Small hose band 小卡簧 G608-226 65Mn 2
12 Sensor of water lever 水位传感器 G318-111 Subassembly 1
13 Flashing 防水板 G328-120 PP 1
14 Box of water inlet 进水盒 G328-117 PP 1

15 Connect hose for water
inlet 进水连接管 G328-116 EVA 1

16 Water inlet valve 进水阀 G608-209 Subassembly 1
17 Seal for water inlet valve 进水阀防水圈 G628-230 PE 1
18 Lid pin 盖板插销 G328-107 PP 1
19 Spring 扭簧 G328-108 65Mn 1
20 Safety switch 安全开关 G328-110 Subassembly 1
21 Sponge cushion 防护垫 G608-125 PU 4
22 Cabinet 箱体 G266-201 PP 1

1 Down drain
2 Upper drain

24 Base 底座 G266-202 PP 1
25 Little leg washer 小橡胶脚垫 G328-209 SNB 3
26 Leg adjuster 调节脚 G608-113 PP 1
27 Big leg washer 大橡胶脚垫 G608-114 SNB 1
28 Washer Ø4 Ø4垫片 GB95-85 SPCC 1
29 Bottom cover 防鼠板 G328-508 PP 1
30 Connector 连接头 G308-203 PP 1 Only down drain
31 Connect hose 连接管 G308-204 PP 1 Only down drain
32 Big clip spring 大卡簧 G328-421 65Mn 1
33 Power cord 电源线 G328-002 Subassembly 1
34 Small plastic bag 小塑料袋 G608-123 PE 1
35 Nut wire 压合套管 G608-121 Subassembly 2
36 Tie wrap 尼龙扣 G608-122 PA66 6
37 Back cover for cabinet 后盖板 G308-205 PP 1
38 Nameplate 铭牌 G208-003 PET 1
39 Anti-recession washer 止退垫圈 G608-421 1Cr12 1

PCB 电脑板 1

1

Subassembly

Subassembly

G266-201 PP23

7

9

Cover of hose mouth 管口盖

Wiring hamess 线束
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Parts list for CPL-ACW25C (XQB25-208G)
No. Parts Name 零件名称 Code Material/Spec Qty. Remark

40 Pulsator 波轮组件 G308-417 Subassembly 1
41 Pulsator screw 波轮垫片 G328-418 1Cr12 1
42 Balancer ass'y 平衡环组件 G328-305 Subassembly 1
43 Stopple for balancer ass'y 注水口盖 G328-305-3 PP 1
44 Inner tub 内桶 G266-301 1Cr17 1
45 Flange 法兰 G328-303 Subassembly 1
46 Tub bottom 内桶底座 G328-302 PP 1
47 Filter 过滤网 G266-304-2 PP 1
48 Rubber piece 过滤网止逆片 G266-304-4 SNB 2
49 Back board for filter 过滤网后板 G266-304-3 PP 1
50 Filter support 过滤网架 G266-304-1 PP 1
51 Outer tub ring 外桶圈 G308-401 PP 1

52 Protect sponge for air
trap hose 压力管保护海绵 G328-007 PVC 1

53 Retractor 牵引器 G328-415 Subassembly 1
54 Pole for retractor 牵引器拉杆 G308-416 PP 1
55 Valve cover 阀盖 G608-415-3 PP 1
56 Spring 压簧 G608-415-8 65Mn 1
57 Pole for drain valve 排水阀拉杆 G608-415-2 PP 1
58 Tensile spring 拉簧 G608-415-7 65Mn 1
59 Valve stopple 阀芯 G608-415-4 NBR 1
60 Valve body 阀体 G308-423-1 PP 1
61 Inner ground wire 内接地线 G328-410 Subassembly 1
62 V-belt 三角带 G328-408 Subassembly 1
63 Motor pulley 带轮风叶 G328-409 ZL104 1

64 Up vibration-damp
washer 电机上脚垫 G328-406 FRPP 2

65 Motor 电机 G328-405 Subassembly 1

66 Down vibration-damp
washer 电机下脚垫 G328-407 FRPP 2

67 Motor suport 保护架 G308-414 08F 1
68 Clutch ass'y 离合器 G328-413 Subassembly 1
69 Overflow hose 溢水管 G308-403 EVA 1
70 Capacitor clip 电容卡 G328-412 PP 1

71 Capacitor and inductance 电感电容 G328-411 Subassembly 1

72 Stopple 气塞盖 G328-404 PP 1
73 Outer tub 外桶 G266-426 PP 1
74 Suspension rod complete 吊杆组件 G266-425 Subassembly 4
75 Drain hose 排水管 G308-419 EVA 1 Only down drain
76 Top form lining 顶泡沫衬 G308-504 EPS 1
77 Water inlet hose 进水管 G608-501 Subassembly 1
78 Tub form lining 桶泡沫衬 G328-505 EPS 1
79 Support for machine 保护架固定架 G608-509 PP 1
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Parts list for CPL-ACW25C (XQB25-208G)
No. Parts Name 零件名称 Code Material/Spec Qty. Remark

80 Base foam lining 底泡沫衬 G308-502 EPS 1
81 User manual 说明书 G208-510 105g 1
82 Plastic bag manual 说明书袋 G608-504 PE 1
83 Plastic bag for machine 整机塑料袋 G328-506 EPS 1
84 Packing box 包装箱 G208-501 Subassembly 1
85 Up drain hose 上排水管组件 G608-502U EVA 1
86 Clip spring for outer 出口卡簧 G608-129 65Mn 1
87 Pump 排水泵 G328-427 Subassembly 1
88 Clip spring for inlet 进水口卡簧 G608-111 65Mn 1
89 Connect hose 连接管 G328-426P EVA 1
B1 Screw ST4X14 自攻螺钉ST4X14 GB845-85 15＃ 9
B2 Screw ST4X12 自攻螺钉ST4X12 GB845-85 15＃ 18
B3 Screw ST4X18 自攻螺钉ST4X18 GB845-85 15＃ 1

B4 Special screw ST4X10 自攻螺钉
ST4X10(特殊三角) G608-120 15＃ 3

B5 Screw ST4X14 自攻螺钉ST4X14 GB845-85 3Cr17 14

B6 Screw ST4X8 自攻螺钉ST4X8 GB845-85 3Cr17 4

B7 Screw ST5X12 自攻螺钉ST5X12 GB845-85 3Cr17 6

B8 Bolt M6X16 with sping
washer & washer

螺栓M6X16六角带

弹垫
GB5781-86 3Cr17 4

B9 Screw ST5.5X20 自攻螺钉ST5.5X20
十字六角带垫

GB845-85 15＃ 6

B10 Screw ST6X22 自攻螺钉ST6X22
十字六角带垫

GB845-85 15＃ 8

Ground screw M4X8 接地螺钉M4X8 GB818-85 Cu 1
Serrated washer 4 齿形垫圈 GB862.2-86 Cu 1
Bolt M8X35 螺栓M8X35六角 GB5781-86 35＃ 2
Spring 8 弹垫8 GB93-87 65Mn 2
Washer ￠8 垫圈￠8 GB96-85 A3 2

1 Only down drain
3 Only up drain

B14 Nut M6 M6螺母 GB41-86 Q235 1
B15 Pulsator screw 波轮螺钉 G608-420 3Cr17 1

B12

B11

For only up-drain

35＃Bolt M6X16 螺栓M6X16 GB5781-86B13
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